(FER#HER) BAN(O %A

BRIREES M4
2024- 00105 SEJOws
2024~ 00805 £ S F=RURAE (178 - 278)
2024- 00905 EAi=XURAIIE = (178-278)
2024- 00805 vyt EEXURAIE
2024- 00205 Ltz 8l
2024- 03205 HRBERAIE
2024- 01035 EXREE
2024- 00805 B A tE BT FHURZA0E (GRUMRNE - 1 {83 R E R K ER)
2024- 00605 R
2024- 00405 eeIJnvois
2024- 03305 W EREAKE-HKE
2024- 03405 RKARKE
2024- 03505 77k#7 04 (600E! -900%!)
2024~ 02805 RUFI)1—LERUE
2024- 02405 TKIK & (H500~ 70044 X)
2024- 02505 L#EEE (NHL#EEE H500~ 18004 1 X)
2024- 04105 T ARE#EHR (50060070044 X)




MmAEEHZE

1/1

JFE &80 #%=4t

MIEGF 8 £5 CERTIFICATE Nogh 4-4566-0 JFE Bars & Shapes Gorporation
ZE#EF S  ORDER No. i 595H09320500 INSPECTION CERTIFICATE K B BT
% = K CUSTOMER ) :
£ = AR gAY % A8 I 1 T B -
T E 4 PROJECT NAME : 7fEEARA TEL 086-447-4224
E XX #& SHIPPER | EiE et ML BSHOJE DEALERSHIP: Z4-¢f4tr (%) R
i ¥  SPECIFICATION : JIS G 3112 SD295 7T SHIP DATE 20204 128 24H 2
B|3R3ABR_TENSILE TEST E?% % it =%
. . VR NG : X RE N
pEEs | 8B ~F i x ¥ B OB | ay |HERS R BO ) CHEM1CAL COMPOSITION %
voY.s| T.S, Y.R. ;if’; EY | TEST C l Si | Mn P [ S Ceq | 1B Ceq
- B i N/mm2 KL | 1g0° X 100 X 1000 X100 | X100
LOT No. SIZE QUANTITY MASS  Tyin [ 4d0- 25 |MIN| R= |MAX |MAX |MAX |MAX |MAX
mn ke 295 600 16| 1. 5D 27 55 150 50 50
0-M0437 D16 X 5500 1, 200 364 497 24 GOOD 19 14 49 29 27
10, 296
0-M0437 D16 X 6000 - 600 364 497 24 GOOD | 19 14 49 29 27
5,616
0-M0437 D16 X 7000 4 600 364 497 24 GOOD 19 14 49 29 27
6, 540
A X3t 22,452
E D AREE 22, 452
y [BLE (A 8) &0 |
A 2 B e
| (2D ga4 | HEADE 1 TF
B\ & & (o) & oERTPY RS
0 \-[:]
Elfli/\'fj‘/ﬁit%%r EENEEE P B
B _ i} IWHE EA
ESRATITEEOREFITV., THICAKRLIEZ 2R T 5, —
We hereby certify that the material described herein has heen tesied and inspecled with satisfactory resull in accordance with the requirement of the above specification. MANAGER OF

#ZES SURVEYOR

QUALITY ASSURANCE SEC.
MIZUSHIMA WORKS

T
REFEEEE,




e.’/‘.?"g 202.:?;—12—15 09:36:21 JST
& Jtmano Digital Tane Stamp Service

RAREEARARML "

INSPECTIO" GER“F{CM’E . ~ TOKYO STEEL MFG. CO.,LTD. e e
X E ) % A3 T100-0013 RREFREZBHFEITHE7EF 15 BXBHEALL (158
Shipper AR EMA S ; . _'-. : e Head Office : Kasumigaseki Tokyu Bldg. (15F) , 3-7-1 Kasumigaseki, Chiyoda—ku Tokyo 100-0013 Japan
¥ s ) g A "ﬁf?.‘—‘."#}%_coﬁtm_t}!lo. 6D-31447 B YKRER Invoice . D-018526
Customer LN TEL - | Tns T Boateoflse 2023, 12. 14 EEHBES cortificats bo. 349916
5 & mEw
oty B 440 | | bt R LR EHY
ﬁ H ) 5 . e g 7 )
Specification  JIS G 3112 SD295 SREEES QA0607018 . oi B D
- , | i alaﬁ Tonsile Test 3% 1 THRRE X3 LT 1
# £ OQuantity . %;AE 3 ; Impact Test Through-thickness
+ * E & W OB '.'grﬁ“.rg“ smas| BAk | WU g & =
R#| B “Ba g B R T ;gel J Reduction of Area 9%
Size Length . . Charge No. Nob Pa) | 96 | % ([ 1] 23 ae [ 1]2]3T]ae Remark
Bundles | Pieces Total Weight
) Pieces (ke) 295 | 440 16
MIN -600 MIN
BLUE BAR D 13 6. OM 14 42000 | 25074 N1-3065 | 319 | 459 271G G
S-TOTAL 14 42000 | 25074 L PELa——
‘1_
i f
C DEGEFRIRES
P2 G ngd Bl
\‘i‘_ﬁj_.._‘wﬂvy
G-TOTAL 25074
%1 SIRER A8 Standard A:JIS 2 2241 BEASTH EB/EBH C:EN10002- D: _ %3 WRER AL Staneed MJRLING BASTH A0 GO m—
Tusle Tt 53 Pl oo o il FEN T ettt G5 S E R il AN e
zg;;p;cianKtﬁfﬁém R:u;;:n::ll’axgl.?g?g :t_mnd ﬁ%}gﬁlﬂmgsﬂ:“s“nhtmt?p of striker 0:2mm P:8m
%2 HhIF5U8 Bend Test ;ﬁﬂ:s:od ' R ' 180° R=1.5D . V?gmlllwm Bllmsulgﬁgusws;gﬁ;; Notch T:¥ sl
2 Bk 4 Chemical Composition (%) LEEXRBEEEOREE AR - THES W, TOERFREBEL TS LEHBALET.
w B C| S Il MN Pl S | | | 1 | | l [ l We hereby certify that above steels have bean satisfactorily tested in accordance with the specification.
X100 X1000 X100 X1000  [X10000
Charge No. 27| 55 150 50 50
MAXMAX MAXMAXMAX
N1-3065 15 14 51| 26| 25
BLIs
BT - T712-8505 LR AMATAR-1-1 ! X Fanote,
OKAYAMA PLANT: 4-1-1, Minamise, Kurashiki-city, Chief Inspector TSUDA KOJ1
Okayama pref, 712-8585, Japan Quality Contro] Sec. Okayama Plant
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~—_— RARBHARE o4

IHSPEBT]‘U‘N CERTTFIOATE TOKYO STEEL MFG. CO.,LTD.

EXE : A F41:7100-0013 REHFREZBFEITE7E 15 BHFEEALL (158) Ecolision3050
Shipper IWASHENERXSH aaEy 4 ; - Head Office : Kasumigaseki Tokyu Bldg. (15F) , 3-7-1 Kasumigaseki, Chiyoda—ku Tokyo 100-0013 Japan
%0 A mgmmmzrm 6D-31447 % YRES Invoice o D—-018941
Customer m:&m%ﬁﬁfﬂi ' ; : ﬁ iT 82 ﬂate-y;'.qf-'flﬁsue 2023. 12 22 EEBHEES Cortificate No. 351705
B % o ol 2 o e
Comodity  SE T4 HE 5 . Customer %K“?i#b +tREHY
8% . < e R
specification JIS G 3112 SD295 RELES 0A0607018 Jmm XX
P £ Quantit S T Tonsile Test 3% 1 EHREE X3 EESHmEK
= Suamtily Mot pe e i AL | P I Impact Test Through-thickness
+ = E & A B (B0 maseee | wu e B =
% BHN| BAY " B S ol S| S | Hiele | Ewatin | J Reduction of Area 96
Size Length |0 s | pieces | Total Weight | Charee No. Nod WPa) | o6 | 9% [*[1 [ 2]a[ae[1]2]a]aw Remark
Pieces (k) 295 | 440 16
MIN 600 MIN
BLUE BAR D 10 6.0M| | 13 7280 | 24461 N1-9404 | 331 | 468 29 |G | Y § ¢ ey mrrmmrrom
;Lﬁ FEE E RIS 3= —
S-TOTAL 13 7280 | 24461 5 aEm
= I
s
Ik A '/i‘ii’:”&'{t
) FA EE;F @i EZ}:G 7:::./—_%;_— -0
&3 PAZA] =2
G-TOTAL 241461
%1 SIRER $A4% Stendard A-JIS Z 2241 B:ASTH EB/EBH G:EN10002-1 D: %3 WRRR $R4 Standard A:JIS 2 2242 B:ASTH A3TO G:ENTO045-1 D:
Toile Tt 22t ST i e et S R el T e
g:;ﬁ:lm‘ﬁﬁmﬁcw;ﬁﬁgﬁ ;“_““d nglﬂ" I'I:::mlmmt'l'n of striker 0:2m P:8m
D2 BB b Tt shod 180" R=1.5D biea s ik <+ Vinl nd Dmtons o v
kb % B 4 Chemical Composition (%) LRI RIGBEEOREELITERICH#->THES A, TOEREREHRL TS LEERLES.
wm = Gl S Il MN PI I | l | | l | | f We hereby certify that above steels have been satisfactorily tested in accordance with the specification.
X100 X1000 X100 X1000  [X10000
Charge No. 27| 54 150| 50| 50
MAXMAX, MAXMAXMAX
N1-9404 17 11 52| 24 24
W3
BT : T712-585 LA RATRIMA-1-1 s X Hasote
OKAYAMA PLANT: 4-1-1, Minamise, Kurashiki-city, Chief Inspector TSUDA KOJI
Okayama pref. 712-8585, Japan Quality Control Sec. Okayama Plant




Contract No.
Order’ s 'No.
Supplier
Commodi ty

E X No:

-3¢ E 11
EFXE:

&

b I ¥

50662346054

SEEEHARY
RREHEA (-4 >a4I)

INSPECTION CERTIFICATE

MHBRELEBEE

L, LTD. g

Cernantettxrnen
I-I-Z, NISHIJIMA, NISHIYODOGAWA-KU, OS>AKA. JAPAN
AT EIEINEBEBET TA1H2 8

Specification JIS G 3112 §D295 | JIS No. JISERREES : QA0507003 : !
Customer TEXR: HYI/LReHUEMTE IRFFHEER certificate No. SEBAEHFS  : 1020231203194
Shipper g Ship No. 3% : Date 7213 =] : 2023/12/26
Destination 7 B MBI — K 1225 60064
ITHEH:
Chemica! Composition £k 7 (%)
S iz e Length | Quantity Mass Charge No| ¢ Si Mn P $
S 3 X100 X100 X100 | X1000 | X1000
RIS & B = ) ke — L Max. Max. |Max. |[Max. Max.
27 550 150 50|
D6 1 1,012] 723149 14 17 66 23 26
D6 8 8,128 723150 15 18 64 24 28
D6 3 3,056 723151 15 18 64 32 27
D6 2 2,023 723152 15 18 65 32 25
&ht 14 14,219 R A
S iz Chargs o, [Temstis Tast 5150 &5 M (0o B ¥k 2|\
+ i ® = Niso o | TS SIS | EL T | RARY {“
Wi U N TR s
_ © 295" - oo "™ 16 RAENA T A&
D6 723149 317 495 30 GOOD
D6 723150 361 518 30 GO0D
D6 723151 324 512 30 GO0D
D6 7123152 4 515 29 GOOD e
Z OREFREERDE
st it DA R

TERTIFY THAT THE MATERJAL DESCRIBED HEREIN HAS BEEN MADE IN ACCORDANCE WITH THE RULES OF THE CONTRACT.
LEEEOMEFLREMCHEOTHES N, TOBRBAEZREL TS LERALET.




INSPECTION CERTIFICATE

m E B #E &

701-4264
BEHPE 3 2602-1
FALLIRR = P AT L 55 Sheet No. 162368—1-1
& I Hiff B
BASHYIERENY B Date of Issue 2023. 12. 21
& B B ks |JIS G 3532 kiR WXt/ v—59/
Specification|Low carbon steel wires KIRTHH - E—BAE  538-0041 KEH#ERES2L3TEISE8E
- 25— FRER TEL 06-6961-1751 (4%) “ﬁﬁ&i
Type SHM-P Wire Techno Ltd. _fr“'=
R 6. 00m 3-3-8 INAZUKITA TSURUNI-KU OSAK: 538~ 0041 Jir A
DEjar;;ter ' B A PE U R R L =t TR J QA0506005
N b e
Qaantity 2 - 4 =B Ir
L SRR __ k
Weight 2,000. 00kg Manager of Quality Control. Xg . MML/
TR LS &Y Hhif "R
Ttem Diameter Tansile Reducti Twist Appear
- s\\tlr/:rﬁ;h ﬁf”éré‘én Test s smES | @ =
Spec. 5. 90~ 540 N 30 N Charge No. Note
Lot. No. 6.10
10600016688-001 5.97 621 64 good good 713236
10600016688-002 5.97 641 62 good good 713236
JL."':“. i —
& i ¥ > b ]
(2} T - V0 B AR PR 1 5 A
7] N NG B0t 7 23]
et
R - e =773 Chemical Compotision (%)
Sl ; SUESC C Si Mn P S
Mill Name Material | Charge No. 1>3<10(1)8 XLOO 3(;2020 X}PO?O XlBO(‘)‘O
SWRM15K 713236 15 19 57 15 12
AR EHA ST
GODO STEEL, LTD.




701-4264
] L1 B 388 A i R AT £ 5 2602-1

“BREtYIEREHY

INSPECTION CERTIFICATE

m ' R #E #

Sheet No. 162368—-2-1
HifHF H
Date of Issue 2023.12. 21

B A MR M |JIS G 3532 kIR BRI/ Nv—F5 /
Specification|Low carbon steel wires ARTIS - S—Wids  538-0041 KIRABRARSEL3TEIESE
e - o avs )— FRkE TEL 06-6961-1751 (f%) '.;
Type SHM-P Wire Techno Ltd. fﬁ?ii:ﬂiEz
R 3-3-8 IMAZUKITA TSURUMI-KU OSAKA:S4B-0041 JAPAN
. 5. 00mm ifh . e
Dlaweter : Ch QA0506005
6%1 ?‘Eity 2 /mﬂ
a
; = mE B R :
@V;’ig}\ltg = 1, 992. 00kg Manager of Quality Control. ){3 MJML\/
Ttem & BlERiE & Y I R
Diameter sTtens iglteh Reduction Twist Appear
ren, of Area Test ance HINEE i &
mm N/mm2 %
Spec. 4.90 540 30 Charge No. Note
Lot. No. - s ~
5.10
10600016682-001 | 4.97 675 62 good [ good 703134
10600016682-002 4,97 718 61 good good 703134
| | REE WENE fl X ) P
= - N [ AN DG T
M 7<) R R 2 o
] W | R & I
R
_ {LEERRSy Chemical Compotision (%)
BG4, wE | WMEE o T s T m T 7 i
: ; X100 | X100 X100 | X1000 | X 1000
Mill Name Material | Charge No. g - 0~ 60| ~ 40 = ug
SWRM15K 703134 14 18 57 12 14
BRSNS

GODO STEEL, LTD.




701-4264
L1 R 3 A R ARET 1 AH2602-1

BAEHY I ERENY

INSPECTION CERTIFICATE

m E K B #

Sheet No. 162367-1-1
Hifef B
Date of Issue 2023.12. 21

@ H B |JIS G 3532 SR Xt v—574
Specification|Low carbon steel wires KIRTIH - H—8E4  538-0041 KEFEERS2L3 TEIE8E
@iﬁ N %Ea%‘ 3 :/7 )— Fﬁﬁﬁﬁﬁ TEL 06-6961-1751 (%) B
Type SHH-P Wire Techno Ltd. FL‘;;*-:r-; it
/X _ | "
ﬁ 1= 4. 00mm 3-3-8 IMAZUKITA TSURUMI-KU 0S @ 004 'JA%
Diameter B AR RE B TR T = ,-_ : QA0506005
8 % 13 ==l
Quantity . - rm—
;ﬁw ]\ g % nngigﬂn% .
Weight 13, 000. 00kg Manager of Quality Control. X% _ WJ
YREEEEEET e | am
Item Diameter Tensile Reduction Twist Appear
. s;r/:,:;h of ézrea Test ance ELEE R = % &
Spec. 3.92A‘ 540 N 30 - Charge No. Note
Lot. No. 408
10600016693-001 3.93 620 69 _good good 7032417
10600016693-002 3.93 616 68 good good 713204
10600016693-003 3.93 597 70 good good 713204
10600016693-004 3.93 606 71 good good 703247
10600016693-005 3.93 601 70 good good 703247
10600016693-006 3.93 597 69 good good 703043
10600016693—-007 3.93 615 70 good good 703043
10600016693-008 3.93 597 70 good good 703247
10600016693-009 3.93 604 70 good good 703247
10600016693-010 3.93 598 69 good good 713204
10600016693-011 3.93 619 69 good good 713204
10600016693-012 3.93 615 69 good good 703330
10600016693-013 3.93 609 70 good good 703043
TETEITY AT ST - .
- ﬂ*&%—-“:ﬁ—“ 1 w 1) AT R
.SJ"] / e \ M:: r:,\,- pab
;|\ \J}/
125 ] Ve B2 3 (ST
. ‘ _ e=snd) Chemical Compotision (%)
R4 siE | RaES [ ¢ si Mn P s B | BN
Mill Name Material | Charge No. ~1~008 XLOO XIO;)O XE)O,?O XIBO(‘)‘O oppm70 0.4 -
SWRM6K 703043 5 19 54 17 16 46 0.8
o A SWRMEK 703330 6 21 55 16 1 45 0.8
SRREHA 24t SHRWGK 713204 6 20 53 18 T 13 0.8
GODO STEEL, LTD. SWRM6K 703247 5 20 53 13 12 44 0.8




701-4264
] LUy 2 3 T R AR T £ RF2602-1

RAEtH o EREhH

INSPECTION CERTIFICATE

B E OB & =X

162368-3-1

Sheet No.
Hi7r A
Date of Issue 2023. 12. 21

W OH H A |JIS G 3532 Sk kX4t v—F5H/
Specification|Low carbon steel wires KIETH - E—2EE  538-0041 KIRMEERRS2L3TEIESE
- 8 S5 — FRER TEL 06-6961-1751 (f%) #l:&ﬁ‘ﬁﬁﬁlw
Type SWh-P Wire Techno Ltd. FH*”T””EHI
R 3. 20 3-3-8 THAZUKITA TSURUMI-KU OSAKR538-004T JﬂPﬁﬂ
Diameter ] B A<pE IR FREEE T p%ﬁ 0A0506005
65 o 5 =
vantity }+ - . eSS
% = DDEMRR%
@Pjig)\ht'g B 5, 000. 00kg Menager of Quality Control.  yf (A
Lten & | simm #®y ﬂﬁlfﬁ R
s J':";":n'g'gh "zﬁ“éﬁéz“ st i BEEE | B E
m mm.
Spec. 3.12 540 30 Charge No. Note
Lot. No. 0= o= s -
3.28
10800004497-001 712 63 good good 703145
10800004497-002 728 64 good good 622370
10800004497-003 726 63 good good 622370
10800004497-004 725 64 good good 622370
10800004497-005 725 64 good good 622370
ESI
TR EIEA DG ¢l
gttt D22 R AR |
ol !
{bLZERR S Chemical Compotision (%)
ST ST B c Si Mn P S B B/N
g - X100 | X100 X100 | X 1000 | X 1000 ppm | 0.4
Mill Name Material | Charge No. s - —a = [l ~ aob o= Tl s
SWRM6K 703145 6 22 55 12 12 47 0.7
SWRMGK 622370 5 20 55 19 15 43 0.8
EREEKEHT
GODO STEEL, LTD.
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R

4

REZEE: T16070528 = 2016 & o7 .
Wy o uALhy ERIS B Ragt #URy o7 -BF ] o
T 676-0155 B E R i ‘_"'j
i ' i
IG5k | BE%
§R84 18 (45 L343) B
E iﬁ ﬁﬁ] % it % g 4 S(%x1oo.P.s.Puﬂoosg)
o] i M n
SWM-P JISG3532 642364 4 K 21 13 1
HEE% AR XN ER dE5RN R EF N RN
21606T1006I3 2. 90 2 1,600 2016 8 7 B 20 R 2016 & 7 B 21 R| 2016 8 7 B 21 H
B RAA
W8 EE ol 7 &
£ R <+ & W E El: B3l R W E Bl 5k 3% & I ® Y B &R 0.2% W A g e N
C mn ) = ( N ) N/ mi ( % ) C % ) ( N ) N/ mi
Elfgﬁ@ 2.~B4 5(:;0 N 3?\:0
2.986
| 2. 85 6.38 9 4, 143 143 58.7 G00D GOOD  [SHRHG
1 .85 6,38 9 4,176 149 57.4 600D 600D  [SWRHSG
ned RraE| | W BRE(EE) B o g
= — | [B__fBR3®Em A 1l | [ |
- r».\\ { | % 2 ,!_;.J ) RAYE'S R TIP‘V(I)**/ Lj Cﬁ} ‘%
T (& &
e N FF Y -1




INSPECTION CERTIFICATE

B O&E R ®|/ K

701-4264
=% ] ; 602-1
W LR AR P SR AT L B2 Sheet No. 159868-5-1
. Hifaf B
A |
BASMY I +RENY B Date of Issue 2023. 8. 22
& A R K [JIS G 3532 $kfR )Xt MYvY—79/
Specification|Low carbon steel wires KIRTS - Z—HLEE  538-0041 KIRHEERES2Lt3TH3%ESS
- S h ) — FERE TEL 06-6961-1751 (%) ﬁ;ﬂ{fﬁﬁ&
Type SHN-P Wire Techno Ltd. [fes=7 M0
o 2 60mm 3-3-8 IMAZUKITA TSURUMI-KU OSA -ﬁ_g!—'bom).m;lﬁ
. ) o L
Diamoter Hﬂi@%ﬁiﬁim%ﬁl%ﬁ@ﬁ%ﬁ 0A0506005
B % i =il
Quantity S =
%p‘] A g_% NDEEQ& 2
Weight 998. 00kg Manager of Quality Control. )QS _ W%L/
#® 7 | sR%e By i MR
[tem Diameter Tensile Reducti Twist A
Strength of Area Test e MBS % &
mm N/mm2 %
Spec. 2.54 540 U Charge No. Note
Lot. No. 5 66
10700011895-001 2.57 774 55 good good 772155
ek Teeat S ’ _
=2 = VOB 1 T ) G-}, =C3,
73 { 7~} gt 2N R LY
we| L T o TN
o e A e p v vy
{LZERR Sy Chemical Compotision (%)
BT e | WEES [ 5i M P 5 B | BN
Mill Name Material | Charge No. X100 | X100 X100 | X1000 | X'1000 ppm_ 0.4
~ 8 ~ ~60] ~ 4] ~ 4] o0~ 70|~ 18
SWRM6K 772155 5 20 54 15 14 45 0.8
ERMEKHAEH
GODO STEEL, LTD.




